Welcome to Tesla Motors Club
Discuss Tesla's Model S, Model 3, Model X, Model Y, Cybertruck, Roadster and More.
Register

2014 P85 Gets a 2017 facelift using OEM parts

Lukez

Member
Mar 21, 2016
639
563
Ontario
Tesla allowed me to order all the parts today. I will be building a custom T piece. But it will probably be 4 to 6 weeks until parts come in they said.

What was your parts list if you don't mind sharing? I'd like to cross reference with mine before I try to order. Also what was your total cost?
This is mine so far...

upload_2018-3-19_20-31-23.png

upload_2018-3-19_20-31-50.png
 

LUIS81807

Member
Feb 28, 2018
21
22
California
What was your parts list if you don't mind sharing? I'd like to cross reference with mine before I try to order. Also what was your total cost?
This is mine so far...

View attachment 287750
View attachment 287751


From the list you have I only got a used bumper from ebay all brakets and fog lights should just transfer from your old one no need to buy all brakets for the front bumper. I also got these parts for the grille #2 Tesla badge "T" Front badge, #4 V-Bar front upper grille bright trim and "T " Tesla badge. One thing I notice the part numbers are not all the same.
 

Evolved8

Member
Jan 12, 2018
36
15
St louis
I ordered all of the front grill items minus the tow hook..(including all the hardware, down to thw washers)

I also ordered the new undertray as the original poster said it was needed. As well as the front bumper lower grill/ducting.. i had purchased a used front bumper for 150. Parts from tesla for the grill only were a little over 200.. and about 150 each for the undertray and ducting/lower grill..

Total parts I have just under 700.

I will be designing and 3d printing a custom T piece. (My buddy has a very nice 3d printer) If you're interested once I'm done with the piece email me.
[email protected]

Don't quote me on the parts... but this should cover everything lol... I'll update and do a write up once they've all come in and its installed. So might be able to cut down on some of the parts ordered.

6008189-00-F (front aero shield)
1058022-00-B Front end ducting


1062472-00-E - T BADGE SUPPORT

40.00

1056386-00-E - T-BADGE, FR FASCIA MS2

14.00

1006533-00-A - SCR,M5-1.8X14,SCKT PAN WSHR HD,TORX,SST

0.13

1006533-00-A - SCR,M5-1.8X14,SCKT PAN WSHR HD,TORX,SST

0.13

1065233-00-C - V-BAR SUB ASSY MS2

80.00

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1061331-00-B - FASCIA SUPPORT BRACKET MS2 LH

12.00

1061332-00-B - FASCIA SUPPORT BRACKET MS2 RH

13.20

1009420-00-A - BLT HF M6-1.00x20[8.8]ZnAlW

0.50

1009420-00-A - BLT HF M6-1.00x20[8.8]ZnAlW

0.50

1009338-00-A - PALNUT M5x10

0.81

1009338-00-A - PALNUT M5x10

0.81

1057847-00-C - GRILLE COVER UPR, FR FASCIA MS2

26.00

1057850-00-B - GRILLE COVER RH, FR FASCIA MS2

12.00

1057845-00-B - TOW HOOK COVER, FR FASCIA MS2

18.00

1055832-00-B - SCREW-M6-1.0X18.5,5 LOBE EX TORX

1.00

1013802-00-B - J-NUT M6 0.5-3.0 MULTITHREAD

0.50

1013802-00-B - J-NUT M6 0.5-3.0 MULTITHREAD

0.50
 

LUIS81807

Member
Feb 28, 2018
21
22
California
I ordered all of the front grill items minus the tow hook..(including all the hardware, down to thw washers)

I also ordered the new undertray as the original poster said it was needed. As well as the front bumper lower grill/ducting.. i had purchased a used front bumper for 150. Parts from tesla for the grill only were a little over 200.. and about 150 each for the undertray and ducting/lower grill..

Total parts I have just under 700.

I will be designing and 3d printing a custom T piece. (My buddy has a very nice 3d printer) If you're interested once I'm done with the piece email me.
[email protected]

Don't quote me on the parts... but this should cover everything lol... I'll update and do a write up once they've all come in and its installed. So might be able to cut down on some of the parts ordered.

6008189-00-F (front aero shield)
1058022-00-B Front end ducting


1062472-00-E - T BADGE SUPPORT

40.00

1056386-00-E - T-BADGE, FR FASCIA MS2

14.00

1006533-00-A - SCR,M5-1.8X14,SCKT PAN WSHR HD,TORX,SST

0.13

1006533-00-A - SCR,M5-1.8X14,SCKT PAN WSHR HD,TORX,SST

0.13

1065233-00-C - V-BAR SUB ASSY MS2

80.00

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1062645-00-A - EDGE CLIP,6x20 HOLE,14.5x1.3 RIB

0.25

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1006529-00-A - BOLT HF M6X18 PC88 MAT

0.50

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1012809-00-A - SCR ST WSHR M5 X 20 ZnNi

0.25

1061331-00-B - FASCIA SUPPORT BRACKET MS2 LH

12.00

1061332-00-B - FASCIA SUPPORT BRACKET MS2 RH

13.20

1009420-00-A - BLT HF M6-1.00x20[8.8]ZnAlW

0.50

1009420-00-A - BLT HF M6-1.00x20[8.8]ZnAlW

0.50

1009338-00-A - PALNUT M5x10

0.81

1009338-00-A - PALNUT M5x10

0.81

1057847-00-C - GRILLE COVER UPR, FR FASCIA MS2

26.00

1057850-00-B - GRILLE COVER RH, FR FASCIA MS2

12.00

1057845-00-B - TOW HOOK COVER, FR FASCIA MS2

18.00

1055832-00-B - SCREW-M6-1.0X18.5,5 LOBE EX TORX

1.00

1013802-00-B - J-NUT M6 0.5-3.0 MULTITHREAD

0.50

1013802-00-B - J-NUT M6 0.5-3.0 MULTITHREAD

0.50

Did you call your local Tesla service to order these parts or did you walk in with this parts list and told them you needed all these parts?
 

Products we're discussing on TMC...

About Us

Formed in 2006, Tesla Motors Club (TMC) was the first independent online Tesla community. Today it remains the largest and most dynamic community of Tesla enthusiasts. Learn more.

Do you value your experience at TMC? Consider becoming a Supporting Member of Tesla Motors Club. As a thank you for your contribution, you'll get nearly no ads in the Community and Groups sections. Additional perks are available depending on the level of contribution. Please visit the Account Upgrades page for more details.


SUPPORT TMC
Top